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TEST RESULT CERTIFICATION

Applicant’s Name ..................... Shenzhen Rivers Technology Co.,Ltd

Address . 201, No. 17-1, Shouli Road, Central Community, Pingdi Street,
................................... Longgang District, 518116 Shenzhen, China

Manufacture's Name .............. Shenzhen Rivers Technology Co.,Ltd

201, No. 17-1, Shouli Road, Central Community, Pingdi Street,
Longgang District, 518116 Shenzhen, China

AdAressS.....ooeveeeeeeeeeeeeeeeenead]

Product Description

Product Name ......................... Wireless Adapter

Brand Name .........ccccveeeeeel - N/A

Model Name..........cccccevveeeeet. A18

Series Model ...........cccceeeeet - A15,A19,A21,A22,A23,A24,A25,A26,A27,A28,A29, A30
Test Standards ....................... CFR 47 FCC Part15E section 15.407

ANSI C63.10-2013
KDB 789033 D02 General UNII Test procedures New Rules 02

This device described above has been tested by Flux Compliance Service Laboratory, the test
results show that the equipment under test (EUT) is in compliance with the FCC requirements. And it
is applicable only to the tested sample identified in the report.

This report shall not be reproduced except in full, without the written approval of Flux Compliance
Service Laboratory, this document may be altered or revised by Flux Compliance Service
Laboratory, personal only, and shall be noted in the revision of the document..

Date of Test ..........c..ovvvvvvivneeneees :
Date (s) of performance of tests : APr 17, 2024 ~ Apr 23, 2024

Test Procedure.......ccoevevunenennd:

Date of Issue......ccceeeeeeecnnnnnenn. . Apr 24, 2024
Test ResuUlt ......occeveeveveeeeeerenee. . Pass
Sttt S
Tested by : - {0 ft SrHen
(Scott Shen)
R
Reviewed by -
(Duke Qian)

Approved by : W{F/M

(Jack Wang)
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1. SUMMARY OF TEST RESULTS

Test procedures according to the technical standards:

Standard
Section Test ltem Judgment Remark
6/26db Bandwidth and 99%
FCC 15.407 (e) Bandwidth -
anawl PASS
FCC 15.407 (a) Maximum Conducted Output Power PASS --
FCC 15.407 (a) Power Spectral Density PASS -
FCC 15.407 (g9) Frequency Stability Measurement PASS
FCC 15.407 (a) ]
FCC 15.209 Emissions in restricted frequency -
' bands PASS
FCC 15.205
FCC 15.407 (a)
FCC 15.209 Band Edge Compliance PASS
FCC 15.205
FCC 15.207 Power Line Conducted Emission PASS --
FCC 15.203 Antenna requirement PASS --

NOTE:
(1)” N/A” denotes test is not applicable in this Test Report

(2) All tests are according to ANSI C63.10-2013

Flux Compliance Service Laboratory
Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song
shan lake Dongguan

Tel: 769-27280901  Fax:769-27280901 http://www.FCS-lab.com
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1.1 TEST FACTORY

Company Name: Flux Compliance Service Laboratory

Address: Room 105 quor Bao hao Tfechnology Building 1 NO.15 Gong ye
West Road Hi-Tech Industrial, Song shan lake Dongguan

Telephone: +86-769-27280901

Fax: +86-769-27280901

FCC Test Firm Registration Number: 514908
Designation number: CN0127
A2LA accreditation number: 5545.01

1.2 MEASUREMENT UNCERTAINTY

The reported uncertainty of measurement y U, where expended uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of

approximately 95 %.

No. Item Uncertainty
1 RF output power, conducted +0.71dB
2 Unwanted Emissions, conducted +2.988 dB
3 Conducted Emission (9KHz-150KHz) +4.13dB
4 Conducted Emission (150KHz-30MHz) +4.74 dB
5 All emissions,radiated(<1G) 9KHz-30MHz +5.2dB
6 All emissions,radiated(<1G) 30MHz-1000MHz +5.2dB
7 All emissions,radiated 1GHz -18GHz +4.66 dB
8 All emissions,radiated 18GHz -40GHz +4.31 dB
9 Occupied bandwidth +0.3 dB
10 PSD +0.4 dB

Flux Compliance Service Laboratory
Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song
shan lake Dongguan

Tel: 769-27280901  Fax:769-27280901 http://www.FCS-lab.com




N\

——-\\

'_‘t= Page 8 of 117 Report No.:FCS202404066W01

2. GENERAL INFORMATION

2.1 GENERAL DESCRIPTION OF THE EU

Product Name Wireless Adapter

Trade Name N/A

Model Name A18

Series Model A15,A19,A21,A22,A23,A24,A25,A26,A27,A28,A29, A30

We (Shenzhen Rivers Technology Co.,Ltd) hereby state that
all the models are electrical identical including the same
software parameter and hardware design (i.e., circuit design,
PCB Layout, RF module/circuit, antenna type(s) and antenna
location, components on PCB, etc.,), same mechanical
structure and design (including product enclosure, materials,
etc.,), the only difference is the model name and appearance

Model Difference

color.
Channel List Please refer to the Note 2.2.
IEEE802.11a/n/ac(HT20)/n(HT40)/ac(HT40)/ac(HT80):
Operation frequency U-NII-1 5150MHz ~5250MHZ

U-NII-3 5725MHZ-5850 MHz
5150MHz ~5250MHZ  (7CH)

Number of channel 5725MHZ-5850 MHz ~ (8CH)
Modulation: OFDM

Power supply DC 5V 1A

Battery N/A

Hardware version number | V1.0

Software version number V1.0

Sample type mobile device
Connecting I/0O Port(s) Please refer to the User's Manual
Note:

1. For a more detailed features description, please refer to the manufacturer’s specifications or the
User's Manual.

Flux Compliance Service Laboratory
Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song
shan lake Dongguan

Tel: 769-27280901  Fax:769-27280901 http://www.FCS-lab.com
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Page 9 of 117 Report No.:FCS202404066W01

U-NII-1 (5.15-5.25GHz)

channel Frequency(MHz) channel Frequency(MHz)
36 5180 38 5190
40 5200 42 5210
44 5220 46 5230
48 5240

U-NII-3 (5.725-5.85GHz)

channel Frequency(MHz) channel Frequency(MHz)
149 5745 151 5755
153 5765 155 5775
157 5785 159 5795
161 5805 165 5825

Table for Filed Antenna
Ant. Brand M:gg Antenna Type |Connector| Gain (dBi) NOTE
1 N/A N/A PCB N/A -0.42 WIFI
antenna Antenna 1

Flux Compliance Service Laboratory
Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song
shan lake Dongguan

Tel: 769-27280901

Fax:769-27280901

http://www.FCS-lab.com
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2.2 BLOCK DIGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

During testing channel & power controlling software provided by the customer was used to control the
operating channel as well as the output power level. The RF output power selection is for the setting of RF

output power expected by the customer and is going to be fixed on the firmware of

the final end product

Block diagram of EUT configuration for test

Adapter
DC

EUT

Test software: the readme-v851.exe
The test softeware was used to control EUT work in continuous TX mode, and select test channel,

Wireless mode as below table

For 802.11a/n/ac(HT20)

U-NII-1
| channel Frequency(MHz) channel Frequency(MHz)
36 5180 40 5200
48 5240
U-NII-3
channel Frequency(MHz) channel Frequency(MHz)
149 5745 157 5785
165 5825
For 802.11n/ac(HT40)
U-NII-1
channel Frequency(MHz) channel Frequency(MHz)
38 5190 46 5230
U-NII-3
channel Frequency(MHz) channel Frequency(MHz)
151 5755 159 5795

Flux Compliance Service Laboratory
Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song

shan lake Dongguan
Tel: 769-27280901

Fax:769-27280901

http://www.FCS-lab.com
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For 802.11ac(HT80)

U-NII-1
channel | Freq_u.ency(MHz) | channel Frequency(M Hz)
42 5210
U-NII-3
| channel Frequency(MHz) channel Frequency(MHz)
155 5775

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song
shan lake Dongguan

Tel: 769-27280901  Fax:769-27280901 http://www.FCS-lab.com
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2.3 DESCRIPTION OF NECESSARY ACCESSORIES AND SUPPORT UNITS

The EUT has been tested as an independent unit together with other necessary accessories or
support units. The following support units or accessories were used to form a representative test

configuration during the tests.
Necessary accessories

Item Equipment Mfr/Brand Model/Type No. Serial No. Note
Support units
. Serial
ltem Equipment Mfr/Brand Model/Type No. No Note
1 Adapter Xiaomi AD652G N/A  [Testuse
2 USB cable N/A N/A N/A  [Testuse
Note:

(1)  The support equipment was authorized by Declaration of Confirmation.

(2)  For detachable type 1/O cable should be specified the length in cm in [Length] column.
(3) “YES” is means “shielded” “with core”; “NO” is means “unshielded” “without core”.

Flux Compliance Service Laboratory
Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song

shan lake Dongguan

Tel: 769-27280901  Fax:769-27280901 http://www.FCS-lab.com
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2.4 EQUIPMENTS LIST Radiation Test equipment

Kind of Equipment Manufacturer Type No. Company No. |Last calibration| Calibrated until
EMI Test Receiver R&S ESRP 3 FCS-E001 | 2023.08.29 | 2024.08.28
Signal Analyzer R&S FSV40-N FCS-E012 | 2023.08.29 | 2024.08.28
Active loop Antenna ZHINAN ZN30900C FCS-E013 | 2023.08.29 | 2024.08.28
Bilog Antenna | SCHWARZBECK| VULB 9168 FCS-E002 | 2023.08.29 | 2024.08.28
Horn Antenna | SCHWARZBECK| BBHA9120D | FCS-E003 | 2023.08.29 | 2024.08.28
Antesn"r'g"(51"éz_'1%r&_|z) A-INFO LB-180400-KF | FCS-E018 | 2023.08.29 | 2024.08.28
Pre'Amp":‘:;(O'1 M-3G EMCI EM330N FCS-E004 | 2023.08.29 | 2024.08.28
F(’{ gﬁrgg'gif)r N/A TSAMP-0518SE | FCS-E014 | 2023.08.29 | 2024.08.28
g'ggfﬂ%ﬂ% TERA-MW TRLA-0400 | FCS-E019 | 2023.08.29 | 2024.08.28
Te”;ﬂi:?;ﬁ;e & HTC-1 victor FCS-E005 | 2023.08.29 | 2024.08.28
Conduction Test equipment
Kind of Equipment Manufacturer Type No. Company No. | Last calibration | Calibrated until
EMI Test Receiver R&S ESCI FCS-E020 2023.08.29 2024.08.28
LISN R&S ENV216 FCS-E007 2023.08.29 2024.08.28
LISN ETS 3810/2NM FCS-E009 2023.08.29 2024.08.28
Te:z:?dt:;e & e Jictor FCS-E008 2023.08.29 2024.08.28
RF Connected Test
Kind of Equipment | Manufacturer Type No. Company No. | Last calibration | Calibrated until
M)(Aﬁg;ﬁglf"- Keysight N9020A FCS-E015 | 2023.0829 | 2024.08.28
Spectrum Analyzer Agilent E4447A MY50180039 | 2023.08.29 2024.08.28
Spectrum Analyzer R&S FSVv-40 101499 2023.08.29 2024.08.28

Flux Compliance Service Laboratory
Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song
shan lake Dongguan

Tel: 769-27280901

Fax:769-27280901

http://www.FCS-lab.com
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3. 26dB Bandwidth, 6dB Bandwidth and 99% Bandwidth

3.1 Limit
FCC Part15, Subpart E
_ Frequency Range
Test ltem Limit (MHz)
26 dB Bandwidth 51505250
26 dB Bandwidth 5250-5350
, ForFGC 54705725
Randwidn 26 dB Bandwidth For IC:5470-5600
5650-5725
Minimum 500kHz 6dB Bandwidth 57255850

3.2 Test Procedure

(1) Connect EUT’s antenna output to spectrum analyzer by RF cable.

Center Frequency The centre frequency of the channel under test
Detector Peak
RBW For 6dB Bandwidth: REW=100kHz
For 26dB Bandwidth: approximately 1% of the emission bandwidth.
VBW For 6dB Bandwidth: VBW=300kHz
For 26dB Bandwidth: =3RBW
Trace Max hold
Sweep Auto couple

(2) Allow the trace to stabilize, measure the maximum width of the emission that is constrained by the
frequencies associated with the two outermost amplitude points (upper and lower frequencies) that

are attenuated by 26dB and 6dB relative to the maximum level measured in the fundamental
emission.

=]
Spectrum Analyzer EUT

s 3.3 Test setup

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song
shan lake Dongguan

Tel: 769-27280901  Fax:769-27280901 http://www.FCS-lab.com
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3.4 Test results

Page 15 of 117 Report No.:FCS202404066W01

26 dB Bandwidth (MHz) 99% Bandwidth (MHz)
Band Operation mode
Low Middle High Low Middle High
802.11a 20.28 20.71 20.63 16.543 16.552 16.546
802.11n(HT20) 20.35 20.50 20.37 17.613 17.605 17.624
802.11n(HT40) 43.50 / 50.48 36.263 / 36.334
U-NII-1

802.11ac(HT20) 20.51 20.49 20.29 17.607 17.611 17.646
802.11ac(HT40) 43.16 / 50.69 36.256 / 36.339

802.11ac(HT80) 81.77 / / 75.884 / /

6 dB Bandwidth (MHz) 99% Bandwidth (MHz)
Band Operation mode
Low Middle High Low Middle High
802.11a 17.01 17.26 17.51 16.532 16.568 16.606
802.11n(HT20) 17.00 17.05 17.17 17.653 17.674 17.730
802.11n(HT40) 35.60 / 35.63 36.241 / 36.289
U-NII-3

802.11ac(HT20) 17.35 17.05 16.96 16.550 16.558 16.629
802.11ac(HT40) 35.61 / 35.75 36.239 / 36.260

802.11ac(HT80) 75.38 / / 75.638 / /

Flux Compliance Service Laboratory
Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song
shan lake Dongguan

Tel: 769-27280901  Fax:769-27280901
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3.4 Original Test Data
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U-NII-1 11a Low CH 5180MHZ

| SENSE:PULSE| [ ALIGN AUTG |
iCenter req 5.180000000 GHZ Center Freq: 5.180000000 GHz Radio Std: None
= = - —». Trig: FreeRun Avg|Hold: 10110
#IFGain:Low #Atten: 36 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
Log
100
0.0
-10.0
— A R P R T e NI PRI o LY e e
-30.0 {,-'J L
400 it il v“’*-"w
i it o)
500 o
-60.0
700
Center 5.18 GHz Span 30 MHz
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 2.68 dBm
16.543 MHz
Transmit Freq Error 4.442 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.28 MHz x dB -26.00 dB
MSG |S‘I'ATUS|

U-NII-1 11a Middle CH 5200MHZ

ALIGNAUTO. |

| SENSE:PULSE] 1

Center Freq: 5.200000000 GHz

\
Center Freq 5.200000000 GHz | Radio Std: None

#IFGain:Low

—p— Trig: FreeRun
#Atten: 36 dB

Avg|Hold: 10/10
Radio Device: BTS

10 dBidiv Ref 20.00 dBm
liLog
10:0
.00
100
_— iSRS s s o T, | s i el o RS
30,0 - / -‘\
400 ,.wﬁ"‘"%lh ‘“‘"«m‘wm
50100 el A aer——g
50.0
70,0
Center 5.2 GHz Span 30 MHz
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 2.16 dBm
16.552 MHz
Transmit Freq Error 15.498 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.71 MHz x dB -26.00 dB

MsG

|smms |

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song

shan lake Dongguan

Tel: 769-27280901  Fax:769-27280901
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U-NII-1 11a High CH 5240MHZ

| | SENSE:PULSE] [

ALIGN AUTO |

Center Freq: 5.240000000 GHz
«p. Trig: Free Run Avg[Hold: 10110
#Atten: 36 dB

RL RF
Center Freq 5.240000000 GH=z |

#IFGain:Low

Radio Std: None

Radio Device: BTS

Ref 20.00 dBm

I10 dBlidiv
Log
100

.00

-10.0

i il el st Wi, }»M.K‘J\MMGP\\M L‘Lf\-‘v‘.a-ﬁruf—w:n,w\r\\

300 ¥ i e
o oy
400 P o
500 A Rt SENLL Y
500
700
Center 5.24 GHz Span 30 MHz
Res BW 200 kHz #VBW 620 kHz Sweep 1ms

Occupied Bandwidth Total Power 3.24 dBm
16.546 MHz

Transmit Freq Error 42.717 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.63 MHz x dB -26.00 dB

MSG

|5TATUS ‘

U-NII-1 11n(HT20) Low CH 5180MHZ

RF

| SENSE:PULSE] [

ALIGN AUTO |

Center Freq 5.180000000 GHz

Center Freq: 5180000000 GHz

s~ Trig: Free Run

Avg|Hold: 10110

#|FGain:Low

#Atten: 36 dB

Radio Std: None

Radio Device: BTS

Res BW 200 kHz

10 dBidiv Ref 20.00 dBm
fiLocg
100
0.00
100
- YN NP 7SR R O SR C—""
-30.0 — -
400 pet” "N
50,0 fuaasadipt iy il ey
s T
-60.0
-70.0
Center 5.18 GHz Span 30 MHz

#/BW 620 kHz

Sweep 1ms

Occupied Bandwidth

17.613 MHz
Transmit Freq Error 245 Hz
x dB Bandwidth 20.35 MHz

Total Power 3.58 dBm
% of OBW Power 99.00 %
x dB -26.00 dB

MSG

‘STATUS ‘

Flux Compliance Service Laboratory

Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song

shan lake Dongguan
Tel: 769-27280901

Fax:769-27280901

http://www.FCS-lab.com
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1l
i

(

U-NII-1 11n(HT20) Middle CH 5200MHZ

RL | RE [s00 AC | | SENSE:PULSE] [ ALTGN AUTO | ;
Center F‘req' 5200000000 GHz ‘ Center Freq: 5.200000000 GHz Radic Std: None
= — «p—~ Trig: Free Run Avg|Hold: 10/10
| #IFGain:Low #Atten: 36 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
fiLog
0o
0.00
100 -
Ln _P.-w»"‘v‘kﬁ“h N N S PR T S e e
30,0 : A’fﬂ '\-\n
400 = b -
) S e i I
500
700
Center 5.2 GHz Span 30 MHz
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 4.44 dBm
17.605 MHz
Transmit Freq Error -9.911 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.50 MHz x dB -26.00 dB
IMSG |5TATUS|

U-NII-1 11n(HT20)High CH 5240MHZ

RF | | SENSE:PULSE| | ALIGN AUTG |
iCenter Freq 5‘240000000 GHZ ‘ Center Freq: 5.240000000 GHz Radio Std: None
= = - —». Trig: FreeRun Avg|Hold: 10110
#IFGain:Low #Atten: 36 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
fiLog
100
0.0
1o BT R N W;w\mmwwwrwm%.\
2000
-30.0 i it
» T,
fn fi, ™ W L R TR LY
500 W‘J*N'\%f : L
-60.0
700
Center 5.24 GHz Span 30 MHz
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 4.87 dBm
17.624 MHz
Transmit Freq Error 28.155 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.37 MHz x dB -26.00 dB
MSG |S‘I'ATUS|

Flux Compliance Service Laboratory
Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song
shan lake Dongguan

Tel: 769-27280901  Fax:769-27280901 http://www.FCS-lab.com
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1l
i

(

U-NII-1 11n(HT40) Low CH 5190MHZ

A s Lol
RL RF 500 AC | | SENSE:PULSE] | ALTGN AUTO | - i
Center F‘req' 5190000000 GHz ‘ Center Freq: 5.190000000 GHz Radic Std: None
= — «p—~ Trig: Free Run Avg|Hold: 10/10
| #IFGain:Low #Atten: 36 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
fiLog
0o
0.00
-10.0
00 . S e ey, B e MR f.-m‘mwm,_l Y i i gl
30,0 v \
e J‘W«H j’%_,
-50.0 np 7 WM
500
700
Center 5.19 GHz Span 60 MHz
Res BW 430 kHz #VBW 1.3 MHz Sweep 1ms
Occupied Bandwidth Total Power 0.82 dBm
36.263 MHz
Transmit Freq Error 42.382 kHz % of OBW Power 99.00 %
x dB Bandwidth 43.50 MHz x dB -26.00 dB
IMSG |STATUS|

U-NII-1 11n(HT40) High CH 5230MHZ

RL | RF [s00 aAc | | | SENSE:PULSE| | ALIGN AUTO |
ICenter F.i”&q 5.230000000 GHz ‘ Center Freq: 5.230000000 GHz Radio Std: None
= = = —»— Trig: Free Run Avg[Hold: 10110
#FGain:Low #Atten: 36 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
fiLog
0.0
0.00
100
b e, T B e T
o000 . i Vil .
.
-30.0 x
N[‘ TW‘%F
I P o1 S S
D L i i i
600
700
Center 5.23 GHz Span 60 MHz
Res BW 430 kHz #/BW 1.3 MHz Sweep 1ms
Occupied Bandwidth Total Power 4.95 dBm
36.334 MHz
Transmit Freq Error 127.47 kHz % of OBW Power 99.00 %
x dB Bandwidth 50.48 MHz x dB -26.00 dB
MSG ‘SYATUS‘

Flux Compliance Service Laboratory
Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song
shan lake Dongguan

Tel: 769-27280901  Fax:769-27280901 http://www.FCS-lab.com
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U-NII-1 ac(HT20) Low CH 5180MHZ

ALIGN AUTO

| SENSE:PULSE]

‘ Center Freq: 5.180000000 GHz Radio Std: None

—— Trig: FreeRun Avg|Hold: 1010
#Atten: 36 dB Radio Device: BTS

| RL__|
Center Freq 5.180000000 GHz

#IFGain:Low

10 dBidiv Ref 20.00 dBm
fiLcg
0.0

0.00

-10.0
_,N‘kaﬁ.ﬁmtvwwaﬁ.mw'\wumww\ it e A ea o WWM

-20.0

30,0
400 ”?;J"‘ ‘L""“»-.
50 O fuecapsetilo Mﬂ ‘\N\‘ﬂ 7
T
-60.0
-70.0
Center 5.18 GHz Span 30 MHz
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 3.61 dBm
17.607 MHz
Transmit Freq Error -301 Hz % of OBW Power 99.00 %
x dB Bandwidth 20.51 MHz xdB -26.00 dB

MSG |SYATUS |

Flux Compliance Service Laboratory
Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song

shan lake Dongguan

Tel: 769-27280901  Fax:769-27280901 http://www.FCS-lab.com
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U-NII-1 ac(HT20) Middle CH 5200MHZ

RL i |s0e Ac | | | SENSE:PULEE] | ALIGN aUTO | i
C'ant.ar-F'req 5.200000000 GHz | Center Freq: 5.200000000 GHz Radio Std: None
—p. Trig: FreeRun AvglHold: 1010
#FGain:Low #Atten: 36 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
fiLog
100
0.00
T i P P o e bt sl | o Sersmpafine bl s
200 | r 1
& £ L8
30,0 FH.‘ ,“_h‘%
400 - -
Py TR e i Tk il gl
-£0.0
700
Center 5.2 GHz Span 30 MHz
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 4.50 dBm
17.611 MHz
Transmit Freq Error 2.428 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.49 MHz x dB -26.00 dB
MSG ‘STATUS‘

U-NII-1 ac(HT20)High CH 5240MHZ

RL RF [s00 ac | | | SENSE:PULSE| | ALIGNAUTG |
iCenter Freq 5‘240000000 GHZ Center Freq: 5.240000000 GHz Radio Std: None
= = - —w. Trig: FreeRun Avg|Hold: 10110
#FGain:Low #Atten: 36 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
liLog
100
0o
i QU WS | O, S RN I S o FM"BWWM\‘NLJ\‘""IM‘{‘W\MrM\
2000 f-
-30.0 3,
-40.0 o Eal h\“
v i il T Ty
-60.0
700
Center 5.24 GHz Span 30 MHz
Res BW 200 kHz #/BW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 4.76 dBm
17.646 MHz
Transmit Freq Error 34.272 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.2%9 MHz x dB -26.00 dB
MSG |S‘I'ATUS|

Flux Compliance Service Laboratory
Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song

shan lake Dongguan

Tel: 769-27280901  Fax:769-27280901 http://www.FCS-lab.com
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U-NII-1 ac(HT40) Low CH 5190MHZ

| | SEMSE:PULSE] [ ALIGN AUTO | 7
; I 3 1z Center Freq: 5.180000000 GH Radio Std: N
Center Freq 5.190000000 GHz | . T::f;r:gun A:ngDm: T adlo one
#IFGain:Low #Atten: 36 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
fiLog
10.0
060
-10.0
-20.0 it it Ao L i ot
3
30,0 J b
s o o,
50,0 el s \'%Li. P
600
-70.0
Center 5.19 GHz Span 60 MHz
Res BW 430 kHz #VBW 1.3 MHz Sweep 1ms
Occupied Bandwidth Total Power 0.85 dBm
36.256 MHz

Transmit Freq Error 33.526 kHz % of OBW Power 99.00 %

x dB Bandwidth 43.16 MHz x dB -26.00 dB
IMSG ‘STATUS|

U-NII-1 ac(HT40) High CH 5230MHZ

RF | | SENSE:PULSE] | ALIGN AUTO |
ICenter Freq 5.230000000 GHz ‘ Center Freq: 5.230000000 GHz Radio Std: None
= = - - —— Trig: Free Run Avg|Hold: 10110
#FGain:Low #Atten: 36 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
fiLcg
0.0
0.00
-10.0
e e . derss, (oire T w‘vmum1
-200 7 = i
30,0 A 3
00 -‘w’r Wﬂ“‘%ﬁ' CEPEIRNEY, |
L Tt TS
-50.0
600
700
Center 5.23 GHz Span 60 MHz
Res BW 430 kHz #VBW 1.3 MHz Sweep 1ms
Occupied Bandwidth Total Power 4.92 dBm
36.339 MHz
Transmit Freq Error 138.14 kHz % of OBW Power 99.00 %
x dB Bandwidth 50.69 MHz xdB -26.00 dB
IMSG |SYATUS|

Flux Compliance Service Laboratory
Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song
shan lake Dongguan

Tel: 769-27280901  Fax:769-27280901 http://www.FCS-lab.com




—-.\\

'_‘t Page 23 of 117 Report No.:FCS202404066W01

U-NII-1 ac(HT80) Low CH 5210MHZ

| | SENSE:PULSE| | ALIGN AUTO. | i
T Fi’eq 5.210000000 GHz | Center Freq: 5.210000000 GHz Radio Std: None
= —p— Trig: Free Run Avg|Hoeld: 1010
#FGain:Low #Atten: 36 dB Radio Device: BTS
10 dB/div Ref 20.00 dBm
fiLog
100
0.00
-10.0
500 L sy e o, _}Ew._; B ] Ve N
-30.0 j \»
-40.0 1.v’§ m‘!p
] plnb o N, m
600
700
Center 5.21 GHz Span 120 MHz
Res BW 820 kHz #VBW 2.7 MHz Sweep 1ms
Occupied Bandwidth Total Power -0.39 dBm
75.884 MHz
Transmit Freq Error 202.20 kHz % of OBW Power 99.00 %
x dB Bandwidth 81.77 MHz x dB -26.00 dB
IMSG ‘STATUS‘

U-NII-3 11a Low CH 5745MHZ

RL 1 |500 AC | | SENSE:PULSE| ALIGNAUTO |
7 ‘red . Center Freq: 5.745000000 GH Radio Std: N
Center Freq 5.745000000 GHz | . T::ZEF’N:SM A:ngDm: i zal e
#IFGain:Low #Atten: 36 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
fiLog
100
oo
-10.0 - s
E o 3 r,w 7 gl = "\\
200 . th‘\ \
; B
-30.0 e I
s i %ﬁhﬁ,
e T e
EE] ke it o s
60.0
700
Center 5.745 GHz Span 30 MHz
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 8.44 dBm
16.532 MHz
Transmit Freq Error 2.713 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.60 MHz x dB -26.00 dB
MSG |S‘I'AT|JS|

Flux Compliance Service Laboratory
Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song
shan lake Dongguan

Tel: 769-27280901  Fax:769-27280901 http://www.FCS-lab.com
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U-NII-3 11a Middle CH 5785MHZ

RL RE | | SENSE:PULSE] | ALIGN AUTO | .
o “Freq z Center Freq: 5.785000000 GH Radio Std: N
Center Freq 5.785000000 GHz | - I;g:eigrer:gun A:ngoId: St adio one
#FGain:Low #Atten: 36 dB Radio Device: BTS
I10 dBidiv Ref 20.00 dBm
Log
100
000
100 | Kneaogt s i i e Y P iy
-20.0 e
300 o M, g
FU) P S P el asft,
500
50,0
-70.0
Center 5.785 GHz Span 30 MHz
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 10.2 dBm
16.568 MHz
Transmit Freq Error 6.498 kHz % of OBW Power 99.00 %
x dB Bandwidth 21.09 MHz x dB -26.00 dB
IMSG ‘STATUS|

U-NII-3 11a High CH 5825MHZ

| | SENSE:PULSE] [ ALIGN AUTG |
Center Freq 5.825000000 GHz | Center Freq: 5.825000000 GHz Radio Std: None
— — s Trig: Free Run AvglHold: 10/10
#FGain:Low #Atten: 36 dB Radio Device: BTS
10 dBidiv Ref 20.00 dBm
fiLog
10.0
0.00
-100 S = - 1 0 VO N e
B J b
l;;i
30,0 _MJW"“M/ = RS P
Lidia w_mw‘\wlw""‘f"‘ i !\"”W‘wmr'u‘f
500
0.0
700
Center 5.825 GHz Span 30 MHz
Res BW 200 kHz #VBW 620 kHz Sweep 1ms
Occupied Bandwidth Total Power 9.93 dBm
16.606 MHz
Transmit Freq Error 26.044 kHz % of OBW Power 99.00 %
x dB Bandwidth 23.28 MHz x dB -26.00 dB
MSG ‘S‘I'ATUS|

Flux Compliance Service Laboratory
Room 105 Floor Bao hao Technology Building 1 NO.15 Gong ye West Road Hi-Tech Industrial, Song
shan lake Dongguan

Tel: 769-27280901  Fax:769-27280901 http://www.FCS-lab.com




